: PARTS CATALOG NO. 1134

: CASE MODELQ?@
48" ROTA

| FOR 44

———

2ol

et PRICE 50 CENTS
—

= /1

= I. CASE COMPANY
Racine, Wisconsin, U.S.A.




CASE MODEL F46

PARTS CATALOG NO. 1134

48" ROTARY MOWER

MOWER SERIAL NUMBER

S~
D 5510%\@5/

TRACTOR APPLICATION

LW\
MODEL F46 - 48'"\ROTARY MOWER

MODELS 442 AND 444

When using this catalog, notice the reference to serial

numbers of

SERIAL NUMBERS

bers, propel

various components noted here and listed in
1

the “description’ copy. By referring to correct serial num-
parts identification will be assured,




GENERAL INFORMATION

Iindexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IHlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the ""Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s s received. Failure
to do so will lead<{o usion and defeat the
purpose of the

Indented Descrip @

Indented parts in the descriptive list are apart of the
The quantity shown in the '"Number Required' colu
chine except where parts are 'indentedin descriptive

g assembly or sub-assembly.
e number of parts used on a2 ma-
this case the quantity shown is the

number required for the preceding assembly or s seémbly.
REF. PART NO. ' ION REQ'D
A 55159 CYLINDER steering . ...... ...t 1
28 A 56208 SOCKET earieylinder . ... . . - i s e iwww s 1
29 A 55956 PLU sting, socketassy . ...........c.... 1
30 A 55957 SE cketball. . ........¢0iiiiiieeennn. 2
31 A 56210 -socket . . ... ... 1
32 A 56209 -socket sSpring . . ... .. ¢ttt n s 1
33 G 45175 ASSY = 80CKeL @88Y . . s v s s s v 6 8 % 56 Wesiw w50 s 1
16- 836 OLT - 1/2" x2-1/4"N.F.heX. . . v v vttt v vnennn 1
34 132- 104 %N - cotter, 3/16" X 3™ . ...ttt 1
35 A 55889 @ TUD - ball,socket & cylinder .............coo... 2
36 13- 410 BOLT - 1/4".x 5/8" N.Co;heX. . .. oo v oo oo smsns s 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. . i ittt itiinnnnn 4

Terms "Right Hand” and "Left Hand”

"Right Hand'" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX

AZLE ¢ v niveim s s RMeis S e e wTE e e e o tlsie s el

Belts; Drive vo o vo s o s o o odecs o & o 5rorels sn s o'sess
BeltS, DIiVeN o o« o s eioio s s50 o sis o 0.0 o o sioveiss s .

Blades....... ba % e 6w Talolaie: s sie

DECK ¢ o 2 o o5 s o0it.0 00 e suigiBiesees oo

Drive ASSemDLY. . w03 o s 05 s s v os ssias oa
GUATAS ' ov s 508 5.0 P PPL PO T \@.7
<
Housing,Spindle.....................
Lift ASSembly.cse 0 56 v 606 ¢ o Do %
Pulleys.................@&....
Rear WheelS., . «ssse v o % .....
Rod, Lift Adjusting @
Spindles...........................
©
@)
D
<






CASE MODEL F46 48" ROTARY MOWER
DECK, PULLEYS AND BELTS
442 AND 444 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 14960 PULLEY - deCK drivVees « « o e e e e e e s oo sseoessccncoecsecaes 1
2 C 14962 PULLEY - spj_ndle, centeres ¢ c o s c s e s o s 6sceossscoesasnse 1
3 C 14961 PULLEY - spindle, outboard » < e+ s ccececececcccceccncncse 2
4 181~ 172 NUT = 106k 8/4" NP B P 5w cnsw s s sn sns ssinn oaséass 1
5 131- 152 NUT -lock 3/4" jam NF Z.P. cccoccocececcoccsns s 5w e 2
6 195- 545 WASHER - plain 3/4" Z.P. ¢ c oo eceooocosoccccsccasseces 1
7 131- 178 NUT = lock 3/8-NC hex Z.P.sv o s ce s sos v snsssessosenss 2
8 195- 522 WASHER - plain 3/8" Z:P. o cies o500 06 enesscecccessss 2
9 C 12251 PULLEY ~deckidlerec e cccccccccescocsnse Fshe e R TRl 1
10 195- 530 WASHER - plain 1/2" Z.P, c ccocoescsoossccccsss O |
11 C 14482 SPRING =-deck Idler. o s oo o a0 o e0iis o e isiis sa/s o s 'eo 0 o0 s siss o 1
12 C 14731 BRACKET -deck idlers c e s e c c e o c o s e s 0 e 0o s Rl S eNe ol B 1
13 C 14768 SPACER - fdlerbrackel «« v os o s o s & sios o 61/ & 6 %% ok & o s @ 1
14 C 14965 BELT = 1oWer deCK « o a.s sioio s s 56 o silois o6 6 s e o woele e aieew 1
15 111- 317 BOLT - 3/8" x 1" NC rd. hd., square neck Z.P. « ¢ oo ceeeeo.. 1
16 C 14888 DECK = OWer 48" & ¢ sv s ss0% e85 .6 & 6 o,8 865 & 656 6i's » 1
17 C 14985 BEET — dArive s ¢ sioie o a6 s sioio s s s s affNe o5 & 3.5 560 6 86w e 1
18 C 14892 SHAFT -rear roller « « c e e e o o s o« NN smies sse s sine e 1
19 A 70514 ROLLER - 2-1/2" x 2-3/8" rubber. Nieieteotcancaien 2
20 195- 108 WASHER - plain 5/8" ««cce.. @ ................. 4
21 132- 310 PIN - cotter 1/8" x 1" Z.P,. . . . ceesecscscesesens 2

A 70404 DECAL - "Caution' « s e s "\ \\e ¢ N&F s s e 6 e s e 6 s 066 s 000000 2

C 12519 DECAL - "NO STEP"« « + « 3 s s wia o sile s oo @isies sise s s 2

C 12664 DECAL - ASA safety « « {E NNV e e o coeoees s e 2

C 14969 DECAL - level indicat% ........................ 1

Printed in U.S.A.

March 1969






CASE MODEL F46 48" ROTARY MOWER 7
BLADES, SPINDLES AND DECK COVERS
442 AND 444 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 14940 GUARD - deck belt,]large «« ccceoeeceeececccccccncancs 1
2 C 14939 GUARD - deck belt, Small e ¢ c c e e e eeeececscccccocccns |
3 187- 1036 SCREW - 1/4" x1/2" NC hex self-tapping +« -+ ccceeecsccas 9
4 C 14888 DECK =~ moWwer 48"..s7#: s e s s o5 s a0 005 s o0 IR 0 1
5 C 10807 HOUSING - mower spindle« « « « e e e e e 0 e 85,8 w5 e siese csesd
6 C 14886 BLADE - mower,outboard 17" . « c s e c e cccececccecoccsons 2
7 C 14885 BLADE - mower, center 16" « .« v e v v ettt et cescscnneanans 1
8 C.--10899 BEARING - spindle .. .ccccecececcccccncas RO O (T e 6
9 C 10810 SPACER= DeATING "= oo p o 55 sinie s 56 s 05 a6 h s s s ooe s sos 3
10 15- 612 BOLT - 3/8"x3/4"NCheX.:eeeeeoeononnas oiie w o %o Teiei e 12
11 92- 6 LOCKWASHER - 3/8™. ¢ e et eoecececccccscsncscccccas 18
12 115- 206 BOLT = B/B" X 6/8" NO DOXs v vs s st s awis o s 545 5655 5538 6
13 C 10808 SPINDLE - outboard. . e « o« .. sieliel o ol e Wisverieis # om e 8 sie e 2
14 C 14926 SPINDLE -center .....ccc0... o wiein vinie s sieks y etuiie s ws 1
15 C 10942 WASHER ~ bearing '8eal. «iv sioise v s s o505 ¢ 65 & 5 56 8 Los s o8 o 3
16 C 10822 WASHER -mower Spindle e « « « ¢ c e e coeeccesoccccscnasns 6
17  126- 19 KEY - #11 Woodruff . . « « . . . . el sisne 2 (FONe & (o 55 o sials B e 4
18 195- 545 WASHER - spacer, center spindle. . (@™ . . ... 576 5 . 0)'s axe s 2
19 C 14775 BRACKET - axle R.H o o505 «iv ¢ /NN as o o bl o ae s 8 ae e ade s 1
20  111- 317 BOLT - 3/8'" x1'" NC rd. hd., s ¢k Z.P s o siieie s ais e 2
21 192- 21 LOCKWASHER - 3/8" Z.P, . « Ak e e et eevennnnnnn v oos’e

22 129- 103 NUT - 3/8" NC hex Z.P. %{) ZADRE RN et S DL 2

Printed in U.S.A. March 1969






CASE MODEL F46 48" ROTARY MOWER

DRIVE ASSEMBLY
442 AND 444 COMPACT TRACTORS
EF. PART NO.

C 10463
C 12264

DESCRIPTION REQ'D
PULLEY -idler drive c cc e e s v acssosossccecsossass

.
.
.
.

(s

R

1

2 BUSHING - idler pulley « «cccececeeececcccscaocaccansl
3 [ @ 12249 SPACER_idlerpulley....--o ..... L I I I I I |
4 C 12256 BRACKET - pivOt R.H,c ¢ c ¢ e e cccccocecasnasssascocesl
5 C 14813 BRACKET ASSEMBLY < ¢'c « s's6 s 56 s sias simeossoanoesion il
6 C 14811 BELLCRANK o s's aie o s0iis o sitais o o'sie o6 5 660 & oo o5ss.6%% 1
7 C 14978 SPACER -bellcrank « ccccecececesscescscassscsccscsesoel
8 C 12236 SPACER -idler bracket e« « « c e c ccecoeeacescccsccccoces 2
9 113- 267 BOLT « 3/8" X 4" NC heR ' Z.Pis s s s s s snusss s amns s 6555 2
10 195- 522 WASHER - plain 3/8" Z.P. ¢ ¢ ¢ e e e e e sneeconocccnnnnnal
11 129- 103 NUT = /8! NC hex Z.Piss s ols s 565 s s006 o060 s omeanmesimss 1
12 131- 179 NUT - Jock 3/8Y NC heXs s snv s sdn s sn s ssovamassosness 1
13 192- 21 LOCKWASHER-3/8"Z_P,..........................2
14 193- 30 LOCKWASHER - 3/8" internal tooth « « « e e e e e e evveeeeeeen ]
15 175- 420 SCREW - 3/8'"x 3/4" NC truss heads -« s e cecesesesccaaas]
16 C 14262 PIVOT - adjusting rod « « e e e e e e e e e e ncecscccoscccscncs ]
17 C 14264 ROD -belttension + ¢ « s e e e e e e ee B T T |
18 C 14269 NUT - belt tension o« s« s o oo o0 0o D S |
19 C 10898 PIN - safety « « « « « « - W e s sk D
20 C 14869 BRACKET - mower mounting R./A>> I I IR AT |
20 C 14868 BRACKET - mower mounting L¥\ o) c c s ceeeeeeececeaansl
21 111- 362 BOLT—3/8”x1"NCrd.% e NeCK e = sies & 5die 6iv s eis D
22 192- 21 LOCKWASHER - 3/8" Z. DD sie s isin W e eie e s 8 ele e ke B D
23 129- 103 S s siane o 0wl e ninin @ we e aiae 8 12
24 C 14482 S5"is] 5. s\ 5 5.(s o\ 8 avieTis o) =l alielle s n el otiet 1

NUT - 3/8" NC hex Z. @
SPRING........& -

@ AND LIFT ASSEMBLY

REAR WHEELS,

1 C 14773 AXL WhHeelsS « 55 is s a.sio v olsis a0'eas sseswssasesesl
2 C 14932 BR, -—axlemounting « cccccececccccccccccccsans 2
3 187- 1036 1/4" x1/2" NC hex self-tapping « « « « s e s s e v o eeveos 4
4 C 14964 ~TUDDEr s s s 3 eis s siss s sis s 5 665 s nunsonssoasesnce D
5 C 14966 = WHEEl s o' ¢ o0 o sislie & siiin s o 8is e @15 5% & 685 o8% 5 sss D
6 195- 533 ASHER - plain 1/2" Z.P. « c e e e e e e eeeeeensesacccecnass 8
7 129- %NUT-s/s"NChexz.p.............................z
8 192- LOCKWASHER -~ 3/8" Z.P. v o s s s ss s s 6 s soigfiossscsseons ?
9 (& "I BOLT = ShOYt « o o 0io'e asi6 o sioie 6568 aisiis s siois sssecans D
10 192- LOCKWASHER - 1/2" Z.P, c ¢ c e caeeescasscscscsccccesd
11 129- 105 NUT = 1/2"" NC HEX « sieis s 6158 s 600 a0 4 0 5.5 505 5150618, ¢ oraxe o 4
12 195- 530 WASHER - plain 1/2" Z.P, ¢ e e ccceeccocccesccccssscaal]
13 132- 310 PIN-cotter1/8"x1".............................5
14 C 14642 FRAME -mower Lift « e e e e e e eeeeencocececsceccnsasl
15 C 14643 BRACKET - height adjust « s c e s e e e e e e e v eeeeeoececnaasl
16 C 14934 SHAFT - height adjust e s e s e e e eeeeececececececcnccncal
17 C 14957 SCREW - height adjust « s s e e e e et v eeeececccccecosconsl
18 C 14959 NUT -height adjust « c e e e e ccsceeecccccccccccssssneal
19 131- 168 NUT - 10CK 1/2" NF NEX ¢ ¢ ¢ e e s e o oo oeveesocononeesns e |
20 C 14936 ROD - lift adjusting « « e o e e e e s s s e e e eeoececccccccocos?
21 C 12571 SLEEVE - 1ift . s o v o5 a6 s 5895 005 8 wisis oiss e s s soiosn 2
22 131- 165 NUT = 1ock 1/ NO ROX s 55 4 5 655 o6 & 55 5 60% 5605 665 s 2
23 C 10898 PIN i~ SATELY o oo e o aioie aia,s » aieiia o ailen o aie s siofin s siss sisin o sie D

Printed in U.S.A.

March 1969



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO:
A 70404 5 HARDWARE CODE NUMBERS
A 170514 5 19
C 10463 9 1 15- 612 7 10
C 10807 7 5 92- 6 7 11
C 10808 7 13 111- 317 5 15
C 10810 7 9 111~ 317 7 20
C 10822 7 16 111- 362 9 21
C 10898 9 19 113- 267 9 9
C 10898 9 23 115- 206 7 12
C 10899 7 8 126- 19 9 17
C 10942 7 15 129- 103 97 99
C 12236 9 8 129- 103 9 7
C 12249 9 3 129- 103 9 11
C 12251 5 9 129- 103 9 23
C 12256 9 4 129- 105 9 11
C 12264 9 2 131- 152 5 5
C 12519 5 131- 165 9 22 ¢
C 12571 9 21 131- 168 9 1
C 12664 5 181- 172 5 Q»
C 14262 9 16 131- 178 5 i
C 14264 9 17 131- 179
C 14269 9 18 132- 310 \ 21
C 14482 5 11 132- 310 13
C 14482 9 24 175- 420 15
C 14642 9 14 187- 1036 3
C 14643 9 15 187- 103 9 3
C 14731 5 12 192- @ 7 21
C 14768 5 13 192- 9 8
C 14773 9 1 9 13
C 14775 7 19 9 22
C 14811 9 6 9 10
C 14813 9 5 9 14
C 14868 9 20 5 20
C 14869 9 20 C 5 8
C 14885 7 9 195- 522 9 10
C 14886 7 195- 530 5 10
C 14888 5 % 195- 530 9 12
C 14888 7 195- 533 9 6
C 14892 @ 8 195- 545 5 6
C 14926 14 195- 545 7 18
C 14932 9 2
C 14933 9 9
C 14934 9 16
C 14936 9 20
C 14939 9 2
C 14940 / 1
C 14957 9 17
C 14959 9 18
C 14960 5 1
C 14961 5 3
C 14962 5 2
C 14964 9 4
C 14965 5 14
C 14966 9 5
C 14969 5
C 14978 9 7
C 14985 5 17




_0\@

)
D)

Hi-Liter

3500 4-69- e



